samranas. FCC RF Test Report

Report No. : FG341901-02H

N48(10M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Trg:FreaRun  Canlar Freg 362
Gale: O g Hok. 1001100
4 Canlow  Radio Sit Moo

Ref Lyl Offset 1150 d8
Ref Vialue 30.00 dm

Span 20 Mz
Sweep 2.53ms (100 pts)

Total Pawer 17.4 dBm
f OB o

N48(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Trig FreaRun  CentarFreg 362468

Span 20 WHz|
Sweep 253 ms (1001 pis)

Total Pover 171 dBm

BV Power o

N48(15M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

+

Aten: g Fraa Run  Cenlar Freg 362
Gale: O vglHokd. 1001100
#F GanLow  Radio Sid o

Ref Lyl Offset 1150 d8
Ref Vialue 30.00 dm

ideo BW 470,00 kHz" Span 30 MHz|
Sweep 167 ms (1001 pis)

Total Pover

N48(10M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Trig: Frea Run
off

#4F Gain: Low

Ref Lyl Offset 11,90 d8
Ref Value 30.00 dBm

Span 20 WiHg|
Sweep 2.53ms (1001 pts)

Total Pawer

Power

N48(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

A 3068

Scale/Div 10.0 B

Center 3.62499 GHz 00,0 Span 20 M,
#Res BW 100,00 kHz Sweep 2.53 ms (1001 pts)

Ocupied Bandwidh
Total Power 16.9d8m

Transmit Freq Emor
X dB Bandwidth

Sh M

N48(15M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

[Spectrum Anaiyzer 1
(Occupied BW

Afsn 308 TigFreaRun  Canler Freg 362

Ref Value 3

Center 3.62499 GHz Sideo BW 470,00 kHz" Span 30 MHz,
#Res BW 150,00 kHz Sweep 1.67 ms (1001 ps)

2 Matrc

Ocupied Bandwidh

Total Power

Transmit Freq Emor 5 W Pos
dih
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samanss. FCC RF Test Report Report No. : FG341901-02H

N48(15M)_CP-OFDM_64 N48(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Tng: Frae Run st Freg 3,624 i @  TigFreaRun
. off

off wyHokd 100100 C €
W CanLow  Radin Sid Nore Aign: Ao ! 45 Gan: Low

Ref Lyl Offset 1150 d8 ! Ref Lvl Offset 11.90 d8
Ref Vialue 30.00 dm L Ref Value 30.00 dBm

GHz . ideo BW 47 . Span 30 Mz i V470,00 kiz* : Span 30 WiHg|
iRes B 150,00 kHz Sweep 1.67 ms (100 pts) 2 Sweep 1.67 ms (1001 pis)

Total Pavier 1 Total Pawer
o - OB Power
in

N48(20M)_CP- N48(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Trig: Fras Run nlsr Fregy 362408 i Atan 3068
ing G

Scale/Div 10.0 B

Video BW 620,00 kHz" Span 40 MHz| Center 3.62499 GHz SWideo BW 620,00 kHz" Span 40 Mz,
Sweep 1.27 ms (1001 pis) #Res BW 200,00 kHz Sweep 1.27 ms (1001 pts)

Ocupied Bandwidh
Total Pawer 17908m 1 Total Power 179d8m

B Power o Transeit Freq Emror
xdB Bandwidth

el THE

N48(20M)_CP-OFDM_64 N48(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

. [Spectrum Anaiyzer 1
(Occupied BW
Adten: . Frae Run Canter Freq 362 Atten: 3008 Trig: Frea Run Denter Freq 362
Gale. 0 k- 100100 Cor
#F Gain: Low adio St Mome

Ref Lyl Offset 1150 d8
Ref Vialue 30.00 dm /Div 10.0 Ref Value 3

Video BW 620,00 kHz" Span 40 MHz| Center 3.62499 GHz o Span 40 Mz,
Sweep 1.27 ms (1001 pis) #Res BW 200,00 kHz Sweep 1.27 ms (1001 pts)

2 Matrc

Ocupied Bandwidh
Total Pawer 1 iz Total Power 178d8m
Transmit Freq Emor 1208 W Pos
dih
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samranas. FCC RF Test Report

Report No. : FG341901-02H

N48(30M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Trg:FreaRun  Canlar Freg 362
Gale: O g Hok. 1001100
4 Canlow  Radio Sit Moo

Ref Lyl Offset 1150 d8
Ref Vialue 30.00 dm

Video BW 810,00 kiz* ) Span 60 Mz
Sweep 1.00ms (1001 pts)

Total Pavier
fOBW

N48(30M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Trig FreaRun  CentarFreg 362468

ideo BW 910,00 kHz" Span 60 MHz|
Sweep 1.00ms (1001 pis)

Total Pover 18.2 dBm

BV Power o

N48(40M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

+

Aten: g Fraa Run  Cenlar Freg 362
Gale: O vglHokd. 1001100
#F GanLow  Radio Sid o

Ref Lyl Offset 1150 d8
Ref Vialue 30.00 dm

Span B0 MHz|
Sweep 1.00ms (1001 pis)

Total Pover 178d8m

N48(30M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Trig: Frea Run
off

#4F Gain: Low

Ref Lyl Offset 11,90 d8
Ref Value 30.00 dBm

Span 60 W]
Sweep 1.00 ms (1001 pis)

Total Pawer

Power

N48(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

A 3068

Scale/Div 10.0 B

Center 3.62499 GHz Sideo BW 910,00 kHz" Span 60 MHz,
#Res BW 300,00 kHz Sweep 1.00 ms (1001 pts)

Ocupied Bandwidh
Total Power 17808

Transmit Freq Emor
X dB Bandwidth

el THE

N48(40M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

[Spectrum Anaiyzer 1
(Occupied BW

Afsn 308 TigFreaRun  Canler Freg 362

Center 3.62499 GHz #Video BW 1.3000 MHz" Span 80 MHz,
#Res BW 430,00 kHz Sweep 1.00 ms (1001 pts)

2 Matrc

Ocupied Bandwidh
37.764 MHz Total Power

Transmit Freq Emor W Pos
ah e

Sporton International Inc. (ShenZhen)
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samranas. FCC RF Test Report

Report No. : FG341901-02H

N48(40M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Wity

Center 362499 GHz #Video BW 1.3000 MHz' Span B0 MhHz|
5 BIW 430.00 iz s (100 pts)

16.4 dBm

N48(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11,90 d8
Ref Value 30.00 dBm

#Video B 1.3000 MHZ"

Sps
Sweep 1.00ms

Sporton International Inc. (ShenZhen)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG341901-02H

Adjacent Channel Leakage Ratio

B’;llsd (iﬁf) Ba(n’\ﬁ':vzigjth Arfcn (';/:Iig) Modulation RB II\;Ig‘rA;; ﬁg&?; Result Verdict
48 30 10 637000  3555.0 DEE'ZS'B%FS?(M 24@0 -14.01 -13.92 g?:sh PASS
48 30 10 637000  3555.0 DE;'ZS‘B%FS?(M 1@0 -13.79 145 gf:;h PASS
48 30 10 637000  3555.0 DEE'ZS'B%FS?(M 1@23 -14.84 -14.13 gf:;h PASS
48 30 10 637000  3555.0 DFTéSP'gEDM 24@0 -13.31 -13.27 gf:gh PASS
48 30 10 637000  3555.0 DFT;F;gEDM 1@0 1364 1444 5SS PASS
48 30 10 637000  3555.0 DFTéSP'gEDM 1@23 -14.47 -13.79 gf:gh PASS
48 30 10 641666 362499  DpFSOFDM 24@0 1042 1019 % PASS
48 30 10 641666  3624.99 DEEéS'B%';?(M 1@0 9.79 -9.88 gf:gh PASS
48 30 10 641666 362499  DF1S-OFDM 1@23 821 774 gfsgh PASS
48 30 10 641666  3624.99 DFT;F;gEDM 24@0 1028 1008 S PASS
48 30 10 641666  3624.99 DFT;F;SEDM 1@0 -12.14 -12.22 gfaesh PASS
48 30 10 641666  3624.99 DFT;F;gEDM 1@23 -8.36 7.87 oramh PASS
48 30 10 646332  3694.98 Dgz'zsé?j'zs?('\" 24@0 -9.48 931 gfaesh PASS
48 30 10 646332 369498 D FSOFDM 1@0 -0.94 -9.95 areoh PASS
48 30 10 646332  3694.98 DEE'ZS'B%FS?(M 1@23 -9.76 -9.49 gf:gh PASS
48 30 10 646332  3694.98 DFTéSF;gEDM 24@0 -9.47 -9.28 gfaegh PASS
48 30 10 646332  3694.98 DFT;F;gEDM 1@0 8.92 -9.04 gf:;h PASS
48 30 10 646332  3694.98 DFT(';F;(S)EDM 1@23 -9.17 -8.82 gszSh PASS
48 30 20 637334  3560.01 DEE'ZS'B?DFS?(M 50@0 1173 -11.44 gf:;h PASS
48 30 20 637334  3560.01 DEE'ZS'B%FS?(M 1@0 -11.96 -11.94 gszSh PASS
48 30 20 637334  3560.01 DEJ'ZS'B%FS?(M 1@50 1169 -11.18 gf:;‘h PASS
48 30 20 637334  3560.01 DFT;F;gEDM 50@0  -11.12  -10.85 gf:;h PASS

Sporton International Inc. (ShenZhen) Page Number 1 A2-10 of 41
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samranas. FCC RF Test Report

Report No. : FG341901-02H

DFT-s-OFDM

see

48 30 20 637334  3560.01 oPSK 1@0 -12.27 -12.17 oraph PASS
48 30 20 637334  3560.01 DFT;;;’IEDM 1@50 -11.87 11.32 gf:;h PASS
48 30 20 641666  3624.99 DEE'ZS'B%FS?(M 50@0 -7.84 -7.48 g?:sh PASS
48 30 20 641666  3624.99 DE;'ZS‘B%FS?(M 1@0 752 7.23 gf:;h PASS
48 30 20 641666  3624.99 DE;'ZS‘B%FS?(M 1@50 -8.64 -8.15 gf:;h PASS
48 30 20 641666  3624.99 DFT;’;SEDM 50@0 757 7.2 gf:sh PASS
48 30 20 641666  3624.99 DFT;F;gEDM 1@0 8.85 -8.59 arenh PASS
48 30 20 641666  3624.99 DFT;P'SEDM 1@50 -7.39 -6.92 gf:gh PASS
48 30 20 646000 36900  PEFSOFOM 500 7.01 6.54 areoh PASS
48 30 20 646000  3690.0 DEE'ZS'B%FS?(M 1@0 -6.57 -6.17 gf:gh PASS
48 30 20 646000  3690.0 DEE'ZS'B%FS?(M 1@50 -6.25 -5.76 gf:gh PASS
48 30 20 646000  3690.0 DFT;F;gEDM 50@0 6.85 -6.44 araoh PASS
48 30 20 646000  3690.0 DFTéSF;gEDM 1@0 -6.22 -5.82 gfzgh PASS
48 30 20 646000  3690.0 DFT;F;gEDM 1@50 6.3 571 oramh PASS
48 30 40 638000  3570.0 Dgz'zsé?j'zs?('\" 100@0 5.27 -4.81 gfzgh PASS
48 30 40 638000 35700  DEFSOFDM 1@0 -5.46 5.13 oramh PASS
48 30 40 638000 35700  CEFSOFOM . a1@i0s 525 461 oramh PASS
48 30 40 638000  3570.0 DFT(';F;SEDM 100@0 5.12 -4.69 gf:gh PASS
48 30 40 638000  3570.0 DFT;F;gEDM 1@0 462 4.25 gf:;h PASS
48 30 40 638000  3570.0 DFT(';F;(S)EDM 1@105 -5.39 -4.79 gszSh PASS
48 30 40 641666 362499  DrISOFOM - 100@0 4.9 412 gf:;h PASS
48 30 40 641666  3624.99 DEII;-ZS-B(I)DFSiM 1@0 .77 6.21 gszSh PASS
48 30 40 641666  3624.99 DEII;-ZS-B(I)DFSiM 1@105 -6.99 -6.06 gszSh PASS
48 30 40 641666  3624.99 DFT;F;;EDM 10000  -4.84 41 gf:;h PASS
48 30 40 641666  3624.99 DFT(;;(S)IEDM 1@0 -4.78 -4.15 gf::‘h PASS
Sporton International Inc. (ShenZhen) Page Number : A2-11 of 41
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samanss. FCC RF Test Report Report No. : FG341901-02H

DFT-s-OFDM see

48 30 40 641666 3624.99 QPSK 1@105 -5.74 -4.75 graph PASS
DFT-s-OFDM see

48 30 40 645332 3679.98 PI/2 BPSK 100@0 -4.42 -3.46 graph PASS
DFT-s-OFDM see

48 30 40 645332 3679.98 PI/2 BPSK 1@0 -4.13 -3.32 graph PASS
DFT-s-OFDM see

48 30 40 645332 3679.98 PI/2 BPSK 1@105 -4.26 -3.23 graph PASS
DFT-s-OFDM see

48 30 40 645332 3679.98 QPSK 100@0 -4.37 -3.4 graph PASS
DFT-s-OFDM see

48 30 40 645332 3679.98 QPSK 1@0 -4.87 -4.04 graph PASS
DFT-s-OFDM see

48 30 40 645332 3679.98 QPSK 1@105 -4.12 -3.05 graph PASS
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samanss. FCC RF Test Report Report No. : FG341901-02H

N48(10M)_DFT-s-OFDM_PI_2- N48(10M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Low_CH BPSK_Edge 1RB_Left Low CH

Aiten: 30 68

#Video BW 300.00 kHz* Span 30 MHz|

.0 ms (1001 ps)|

dBe
5

N48(10M)_DFT-s-OFDM_PI_2- N48(10M)_DFT-s-
BPSK_Edge 1RB_Right_Low_CH OFDM_QPSK_Outer_Full_Low_CH

Canter Freq 3.5
okt 150150

req. 3555

ko 150150
N

Ref Lyl Offset 18.67 4B
Ref Value 30.97 dBm

N48(10M)_DFT-s- N48(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Right_Low_CH

Ll Offset 1
Ref Value 30.95

Trace Type
Upper

Sporton International Inc. (ShenZhen) Page Number 1 A2-13 of 41
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samranas. FCC RF Test Report

Report No. : FG341901-02H

N48(10M)_DFT-s-OFDM_PI_2-

Conter 3.624%9 GHz

#Res BW 100 ki

BPSK_Outer_Full_Mid_CH

Ref Lyl Offset 18.67 4B
Ref Value 30.97 dBm

ideo BW 300.0

i Trace
Trace Type:
Upper

fers

dBm @m

N48(10M)_DFT-s-OFDM_PI_2-

Contar 3.62499 GHz
[#Res BW 100 kHz

BPSK_Edge_1RB_Right_Mid_CH

Span 30 MHz
Sweep 20.0 ms (1001 ps)

Veasure Trace
Trace Type

Upper
Referen

N48(10M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Mid_CH

KEYSIGHT lnout RF
R T ope CowpingD

Aign Ao

i Freg: 3624
albiold 150150
Radio Sit None
Nose

Ref Lyl Offset 16.05 4B
Ref Vialue 30.96 dBm

N48(10M)_DFT-s-OFDM_PI_2-
BPSK_Edge 1RB_Left Mid_CH

Center 3.62499 GHz
4Res BW 100 kHz

OFDM_QPSK_Outer_Full_Mid_CH

KEYSIGHT Inout RF
RT e 0

Scale/Div 10.0 B

[Conter 3,624
[4Res BW 100 kHz

OFDM_QPSK_Edge_1RB_Right_Mid_CH

kd. 150150
Mone

Ref Lyl Offset
Ref Value

#¥ideo B 300,

e
Trace Type

dBc  dBm

1:42AM

N48(10M)_DFT-s-

+

InpulZ 5001 ig. Frea Run er Freq 36242
Con 0 Bed o o 1501150
Radio St

Nosse |

Ref Lyl Offset 18.67 o8
Ref Value 39.97 dBm

Weasure Trace
Tre
Ugper
ACP Refer
dBm @Bm

N48(10M)_DFT-s-

Aten: 2068 Trig: Fres Run ot e 3,624
PNO: Best Wide of o 1501150
nlow  Radio Sic None

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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samranas. FCC RF Test Report

Report No. : FG341901-02H

N48(10M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_High_CH

0@ Tng: Frae Run e Freg: 3
o Gale: OF wglHold. 150/150
o Stk Neme
of

Ref Lyl Offset 18.67 4B
Ref Value 30.97 dBm

Conter 3.69438 GHz

ideo BW 300.0
#Res BW 100 ki

W Trace
Trace Type

Upper
fore

@n

N48(10M)_DFT-s-OFDM_PI_2-
BPSK_Edge 1RB_Right_High CH

KEYSIGHT Input RF
ing. D

up
BT o w0

Contar 3.68438 GHz o cHr- Span 30 Mz
[#Res BW 100 kHz

Sweep 20.0 ms (1001 ps)

Measure Trace
Trace Type:
Upper
enc Referen
Caré
1

N48(10M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left_High CH

KEYSIGHT inut. R Z e
RT e Couplng: D Con 0 fida off

i
mlHokd
it N

Ao o Rada
Notse |

Ref Lyl Offset 16.05 dB
Ref Value 30.95 dBm

Span 30 Mz

Sweep 20.0 ms (1001 pts)

N48(10M)_DFT-s-OFDM_PI_2-
BPSK_Edge 1RB_Left High CH

Aiten: 30 68 s
PND Best Wide kd. 150150
Mone

Ref Lyl Offset
Ref Value

Center 3.69408 GHz

#¥ideo B 300,
4Res BW 100 kHz

Trace Type

ACP
dBc  dB
148

N48(10M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

+

Input Z. 5001 o Freg 3,604

Con 0 Bl o uglHokd. 150150
Radi Sit

Nosse |

Ref Lyl Offset 18.67 o8

Scale/Div 10.0 B Ref Value 39.97 dBm

Contor 3.69488 GHz
[4Res BW 100 kHz

N48(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High_CH

Aten: 2068 Trig: Fres Run et Freq 3,68
PNO: Best Wide of o 150150
Radio St None

Ref Lyl Offset 18.67 o8
Ref Value 39.97 dBm

Contor 3.69488 GHz

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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samanss. FCC RF Test Report Report No. : FG341901-02H

N48(20M)_DFT-s-OFDM_PI_2- N48(20M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Low_CH BPSK_Edge 1RB_Left Low CH

Ref Lyl Offset 18.61 0B
Ref Value 30.91 df

Center 3.56001 GHz Video BW 300.00 kHz* Span 60 MHz|

.0 ms (1001 ps)|

aré  dic
419

N48(20M)_DFT-s-OFDM_PI_2- N48(20M)_DFT-s-
BPSK_Edge 1RB_Right_Low_CH OFDM_QPSK_Outer_Full_Low_CH

Canter Freq 3.5
okt 150150

Ref Lyl Offset 18.67 4B
Ref Value 30.97 dBm

ace
Trace Type
Upper
ACP Ref
dBc  dBm ®m
4

N48(20M)_DFT-s- N48(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Right_Low_CH

KEYSIGHT I'IWI‘FF In 0 , - " Canter Fr KEYSIGHT \nw\IP.F
u i
RT - ﬂn_:; o 2adio S N L) ;;:.-\.n:

Lyl Offset 18.67 dB
Ref Value 30.97 dBm

Span 60 Mkz|
ep 20.0ms

"
Trace Type

dBc  dBm
4132 7

Sporton International Inc. (ShenZhen) Page Number 1 A2-16 of 41
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samranas. FCC RF Test Report

Report No. : FG341901-02H

N48(20M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH

]
o

on
Freq Ref- I

Ref Lyl Offset 18.67 4B
Ref Value 30.97 dBm

Conter 3.624%9 GHz
#Res BW 100 ki

i Trace
Trace Type:
Upper

fers

dBm @m

N48(20M)_DFT-s-OFDM_PI_2-
BPSK_Edge_1RB_Right_Mid_CH

Contar 3.62499 GHz
[#Res BW 100 kHz

Veasure Trace
Trace Type

Upper
enc Referen
Carg
1

N48(20M)_DFT-s-

Span 60 Mz,

Sweep 20.0 ms (1001 ps)

OFDM_QPSK_Edge_1RB_Left_Mid_CH

KEYSIGHT ot RF ! o Freg 262
Couping DC o 0 Bes Vi Cale OF k. 150150

BT o w0 ! v Radio it hane
Notse |

ol 16.07 dB.
Ref Value 30.97 dBm

N48(20M)_DFT-s-OFDM_PI_2-

BPSK_Edge 1RB_Left Mid_CH

Center 3.62499 GHz

4Res BW 100 kHz

kd. 150150
Mone

#¥ideo B 300,

e
Trace Type

ACP

dBc  dBm @Bm

N48(20M)_DFT-s-

OFDM_QPSK_Outer_Full_Mid_CH

Conter 3.62489 GHz
[4Res BW 100 kHz

+

InpulZ 5001 ig. Frea Run er Freq 36242
Con 0 Bed o o 1501150
Radio St

Nosse |

Ref Lyl Offset 18.67 o8
Ref Value 39.97 dBm

Tra

Ugper
Refer
®m

N48(20M)_DFT-s-

OFDM_QPSK_Edge_1RB_Right_Mid_CH

Aten: 2068 Trig: Fres Run ot e 3,624
PNO: Best Wide of o 1501150
Radio St None

Ref Lyl Offset 18.61 0B

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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samranas. FCC RF Test Report

Report No. : FG341901-02H

N48(20M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_High_CH

Center 3.69000 GHz Video BW 300.00 kHz*

[#Res BWW 100 kHz

N48(20M)_DFT-s-OFDM_PI_2-
BPSK_Edge 1RB_Right_High CH

g 3640
albiold 150150
it

Ref Lyl Offset 18.67 4B
Ref Value 30.97 dBm

N48(20M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left_High CH

KEYSIGHT ot RF
ups
RT - -u._;; o

Lyl Offset 18.67 dB
Ref Value 30.97 dBm

"
Trace Type

N48(20M)_DFT-s-OFDM_PI_2-
BPSK_Edge 1RB_Left High CH

Ref Lyl Offset 18.61 0B
Ref Value 30.91 df

Span 60 MHz
.0 ms (1001 ps)|

dBe

N48(20M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

Cante Freg 362
okt 150150

ace
Trace Type
Upper
Ref
®m

N48(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High_CH

o Freg 3.5

KEYSIGHT Iout RF 0 Aen 0@ TigFresRun  CanlerFre
RT pi Co e of o 1501150

hon: A n Low

vl Offset 18.63 0B
e 39.93 dBm

Span 60 Mkz|

pa
ep 20.0ms

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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samranas. FCC RF Test Report

Report No. : FG341901-02H

N48(40M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Low_CH

Center 3.57000 GHz Video BW 300.00 kHz*

[#Res BWW 100 kHz

N48(40M)_DFT-s-OFDM_PI_2-
BPSK_Edge 1RB_Right_Low CH

Ref Lyl Offset 18.67 4B
Ref Value 30.97 dBm

Span 120 Mz

N48(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

KEYSIGHT ot RF
ups
RT - -u._;; o

Lyl Offset 18.67 dB
Ref Value 30.97 dBm

"
Trace Type

N48(40M)_DFT-s-OFDM_PI_2-
BPSK_Edge 1RB_Left Low CH

Center 3.57000 GHz 0 H' Span 120 MHz

#Res B 100 kHz 5.3 ms (1001 ps)

dBc  dBm @Bm

249

N48(40M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

Canter Freq 3.5
okt 150150

Span 120 M|
36.3 ms (1001 pis)

ace
Trace Type
Upper
ACP Ref
dBc  dBm ®m

N48(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_Low_CH

KEYSIGHT ot &
i
RT =
MNaose |

vl Offset 18.67 0B
e 39.97 dBm

Span 120 M|

36.3 ms (1001 pts)|
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N48(40M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH

 Freg. 362
150150
it Nons

Conter 3.624%9 GHz Video BW 300.00 kHz*
[#Res BWW 100 kHz

N48(40M)_DFT-s-OFDM_PI_2-
BPSK_Edge_1RB_Right_Mid_CH

et Free. 3 62456
albiold 150150
it

Ref Lyl Offset 18.67 4B
Ref Value 30.97 dBm

Span 120 Mz

N48(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

KEYSIGHT ot RF
ups
RT - -u._;; o

Lyl Offset 18.81 dB
Ref Value 30.01 dBm

"
Trace Type

dBc
3415

N48(40M)_DFT-s-OFDM_PI_2-
BPSK_Edge 1RB_Left Mid_CH

Ref Lyl Offset 18.60 o8
Ref Value 39.90 dBm

Center 3.62499 GHz 0 H' Span 120 MHz

#Res B 100 kHz 5.3 ms (1001 ps)

dBe

N48(40M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH

Canter Freq 3624
okt 150150

[Conter 3.62498 GHz 0 00 khz* Span 120 M|
36.3 ms (1001 pis)

ace
Trace Type
Upper
ACP Ref
dBc  dBm ®m
a0

N48(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_Mid_CH

ar Freg 3.6

KEYSIGHT Iout RF 0 Aen 0@ TigFresRun  CanlerFre
RT pi Co e of o 1501150

jan Ao

vl Offset 18.67 0B
e 39.97 dBm

Span 120 M|

36.3 ms (1001 pts)|
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N48(40M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_High_CH

i Freg. 367560
150150
[

Center 3.67998 GHz Video BW 300.00 kHz*
[#Res BWW 100 kHz

N48(40M)_DFT-s-OFDM_PI_2-
BPSK_Edge 1RB_Right_High CH

et Frea. 3675
albiold 150150
it

Span 120 Mz

N48(40M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left_High CH

KEYSIGHT Iwut RF o FrasRun  Cenler Freg 2679
uph C e wafHokd. 150/150
BT i s t

Lyl Offset 18.62 dB
Ref Value 30.92 dBm

"
Trace Type

N48(40M)_DFT-s-OFDM_PI_2-
BPSK_Edge 1RB_Left High CH

[Canter 3.67098 GHz o ' Span 120 Mz
#Res BV 100 kHz 5.3 ms (1001 ps)

dBe

N48(40M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

Canlar Freg 36750
ki 150150

Span 120 M|

36.3 ms (1001 pts)|

N48(40M) DFT-s-
OFDM_QPSK_Edge_1RB_Right_High_CH

ar

KEYSIGHT Iout RF 0 A 0@  TigFresRun  CanlerFreg 267
RT plo Co e of o 1501150
R

hon: A n Low
Morse |

vl Offset 18.64 0B
e 39.94 dBm

Span 120 M|

36.3 ms (1001 pts)|

dic
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samanss. FCC RF Test Report Report No. : FG341901-02H

Conducted Spurious Emissions

NR SCS Bandwidth Freq ; .
Band (kH2) (MHz) Arfcn (MHz) Modulation RB Result Verdict
48 30 10 637000 3555.0 DFT-s-OFDM 1@0 see graph
BPSK
48 30 10 637000 ass50 DRSS OFOM 1@0 see graph PASS
48 30 10 637000 3555.0 DR Or oM 1@0 see graph PASS
DFT-s-OFDM
48 30 10 637000 3555.0 QPSK 1@0 see graph
48 30 10 637000 3555.0 DFT;F;SE OM 1@0 see graph PASS
48 30 10 637000 3555.0 DFT-s-OFDM 1@0 see graph PASS
QPSK
48 30 10 641666 362499  DFT-S-OFDM 1@0 see graph
BPSK
48 30 10 641666 3624.99 DFT;;SE OM 1@0 see graph PASS
48 30 10 641666 362499  DFSOFOM 1@0 see graph PASS
48 30 10 641666 362499  DFT-SOFDM 1@0 see graph
QPSK
48 30 10 641666 3624.99 DFT('?SF;‘SDE DM 1@0 see graph PASS
48 30 10 641666 3624.99 DFTéSF;gE DM 1@0 see graph PASS
48 30 10 646332 3694.98 DFT-s-OFDM 1@0 see graph
BPSK
48 30 10 646332 3694.98 DFTE;SP'SE DM 1@0 see graph PASS
48 30 10 646332 36408 DL OFOM 1@0 see graph PASS
DFT-s-OFDM
48 30 10 646332 3694.98 oPSK 1@0 see graph
48 30 10 646332 3694.98 DFT;P'SE DM 1@0 see graph PASS
48 30 10 646332 3694.98 DFT(';;(S)EDM 1@0 see graph PASS
48 30 20 637334 356001 ~ DFT-SOFDM 1@0 see graph
BPSK
48 30 20 637334 ase001  DrSOFOM 1@0 see graph PASS
48 30 20 637334 356001 DF1SOFOM 1@0 see graph PASS
48 30 20 637334 356001  DFT-S-OFDM 1@0 see graph
QPSK
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Report No. : FG341901-02H

48 30 20 637334 3560.01 DFTéSP'gE OM 1@0 see graph PASS
48 30 20 637334 3560.01 DFT(;;SE DM 1@0 see graph PASS
48 30 20 641666 3624.99 DFT-s-OFDM 1@0 see graph
BPSK
48 30 20 641666 362499  DFSOFOM 1@0 see graph PASS
48 30 20 641666 362499  DFSOFOM 1@0 see graph PASS
48 30 20 641666 3624.99 DFT(';;SEDM 1@0 see graph
48 30 20 641666 3624.99 DFT;F;SE DM 1@0 see graph PASS
48 30 20 641666 3624.99 DFT(';;SEDM 1@0 see graph PASS
48 30 20 646000 3690.0 DFTE;SP'SOE DM 1@0 see graph
48 30 20 646000 3690.0 DFT;;SE OM 1@0 see graph PASS
48 30 20 646000 3690.0 DFT;;SE OM 1@0 see graph PASS
48 30 20 646000 3690.0 DFTéSF;gE DM 1@0 see graph
48 30 20 646000 3690.0 DFT('?SF;‘SDE DM 1@0 see graph PASS
48 30 20 646000 3690.0 DFTéSF;gE OM 1@0 see graph PASS
48 30 40 638000 3570.0 DFT-s-OFDM 1@0 see graph
BPSK
48 30 40 638000 3570.0 DFTE;SP'SE OM 1@0 see graph PASS
48 30 40 638000 3570.0 DFTE;SP'SE OM 1@0 see graph PASS
48 30 40 638000 3570.0 DFT(';F;SEDM 1@0 see graph
48 30 40 638000 3570.0 DFT;P'SE OM 1@0 see graph PASS
48 30 40 638000 3570.0 DFT(';;(S)EDM 1@0 see graph PASS
48 30 40 641666 3624.99 DFTE;SP'SO; OM 1@0 see graph
48 30 40 641666 362499  DrSOFOM 1@0 see graph PASS
48 30 40 641666 362499  Dr1SOFOM 1@0 see graph PASS
48 30 40 641666 3624.99 DFT(;;gE OM 1@0 see graph
48 30 40 641666 3624.99 DFT(';;(S)EDM 1@0 see graph PASS
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48 30 40 641666 3624.99 DFTéSP'gE OM 1@0 see graph PASS
48 30 40 645332 367908 Dr1-SOFOM 1@0 see graph
48 30 40 645332 3679.98 DFTéf;SOE OM 1@0 see graph PASS
48 30 40 645332 367908 Dr1-SOFOM 1@0 see graph PASS
48 30 40 645332 3679.98 DFT(;;SEDM 1@0 see graph
48 30 40 645332 3679.98 DFT(';;SEDM 1@0 see graph PASS
48 30 40 645332 3679.98 DFT(;F;SE DM 1@0 see graph PASS
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N48(10M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Low_CH

Ay Type: Powser mg\_
Ao Hokt 100100
Tg: Free Run

Start 30 MHz Video BW 3.0 MHz' Stop 20.000 GHz|
3 )

Function

N48(10M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left_ Low_CH

Halten: 208 Ay Type: Powser mg\_
q Ao Hokt 100100
Tg: Free Run

Function
dBm

N48(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

g Typs: Power (RMS)
Au|Hokd: 100100

Function Function Width Function Vaiue

N48(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

Al 1008 PNO.Fast

¢ ot 16.87 B
Ref Level 18,67 dBm

Video BW 3.0 Mz Stop 17.000 GHz]
‘Swesp 20.3 ms (40001 pts)

Funclion Funclion Widh

N48(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

HAlten: 1008

Video BW 3.0 MHZ' Stop 37.000 GHz|

‘Swesp 20.3 ms (40001 pts)

Funclion Funclion Widh
B

N48(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

Video BW 3.0 MHZ" Stop 37.000 GH|
‘Sweep 203 ms (80001 pts)

5 Marker Table

Mode Trace Function Functian Wi Function Value
L — f - B
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N48(10M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Mid_CH
[Saept

N48(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH
Ay Typa. Power \'Fl‘5|‘

g Hokd 100100
Trg Free Run

Al 1008 PNO.Fast

¢ ot 16,
Ref Level 18,54 dBm

Start 30 Mz

Video BW 3.0 MHz'

Video BW 3.0 MHz"
Function !

Stop 17.000 GHz]
‘Swesp 20.3 ms (40001 pts)

Funclion Funclion Widh

N48(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_High_CH

N48(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_High_CH

#ulten: 20 8

Ay Type: Powser mg\_
Ao Hokt 100100
Tg: Free Run

HAlten: 1008

Video BW 3.0 MHZ'
Function

Stop 17.000 GHz|

‘Swesp 20.3 ms (40001 pts)

41 dBm
]

Funclion Funclion Widh
B

N48(10M)_DFT-s-

N48(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

OFDM_QPSK_Edge_1RB_Left_High CH

oy 100100

Video BW 3.0 MHZ'

Stop 37.000 GH|
‘Sweep 203 ms (80001 pts)
& Marker Tablo
Function Funclion Width Function Valie Mode Trace Function Funci Funcion Value
i} T dim
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N48(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Low_CH

Ay Type: Powser mg\_
Ao Hokt 100100
Tg: Free Run

Start 30 MHz Video BW 3.0 MHz' Stop 20.000 GHz|
3 )

Function

N48(20M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left_ Low_CH

Halten: 208 Ay Type: Powser mg\_
q Ao Hokt 100100
Tg: Free Run

Video BW 3.0 MHz'

Function
dBm

N48(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

g Typs: Power (RMS)
Au|Hokd: 100100

Function Function Width Function Vaiue

N48(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Low_CH

Al 1008 PNO.Fast

¢ ot 16.86 dB
Ref Level 18,56 dBm

Video BW 3.0 Mz Stop 17.000 GHz]
‘Swesp 20.3 ms (40001 pts)

Funclion Funclion Widh

N48(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

HAlten: 1008

Video BW 3.0 MHZ' Stop 37.000 GHz|

‘Swesp 20.3 ms (40001 pts)

Funclion Funclion Widh
5 dim

N48(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

Video BW 3.0 MHZ" Stop 37.000 GH|
‘Sweep 203 ms (80001 pts)

5 Marker Table

Mode Trace Function Functian Wi Function Value
L — f - B
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N48(20M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Mid_CH
[Saept

N48(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH
Ay Typa. Power \'Fl‘5|‘

g Hokd 100100
Trg Free Run

Al 1008 PNO.Fast

¢ ot 16.87 B
Ref Level 18,67 dBm

Video BW 3.0 MHz"
Function !

Stop 17.000 GHz]
‘Swesp 20.3 ms (40001 pts)

Funclion Funclion Widh

N48(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_High_CH

N48(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_High_CH

#ulten: 20 8

Ay Type: Powser mg\_
Ao Hokt 100100
Tg: Free Run

HAlten: 1008

Video BW 3.0 MHz'

Video BW 3.0 MHZ'
Function

dBm
i

Stop 17.000 GHz|
‘Swesp 20.3 ms (40001 pts)

Funclion Funclion Widh
T dBm

N48(20M)_DFT-s-

N48(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

OFDM_QPSK_Edge_1RB_Left_High CH

oy 100100

Video BW 3.0 MHZ'

Stop 37.000 GH|
‘Sweep 203 ms (80001 pts)
& Marker Tablo
Function Funclion Width Function Valie Mode Trace Function Funci Funcion Value
i} fim
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N48(40M)_DFT-s- N48(40M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Low_CH OFDM_BPSK_Edge_1RB_Left_Low_CH

Ay Typs: Power msq_ wAlten 1008 PNO Fast
Ao Hokt 100100
Tg: Free Run

¢ ot 16.87 B
Ref Level 18,67 dBm

Start 30 MHz Video BV 3.0 MHz' Stop 20.000 GHz| Video BW 3.0 Mz Stop 17.000 GHz]
3 pts) ‘Swesp 20.3 ms (40001 pts)

Function ction W Function V e Funclion Funclion Widh
i

N48(40M)_DFT-s- N48(40M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left_ Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

e 206 i Tips. Prer (RMS1 whiten 1068
q Au|Hokd: 100100 W e
Tg: Free Run

Video BW 3.0 MHz' 0.000 GHz| Gl Video BW 3.0 MHZ' Stop 37.000 GHz|

‘Swesp 20.3 ms (40001 pts)

Function ction W Fi e Tiace E Funclion Funclion Widh
dBm i T B

N48(40M)_DFT-s- N48(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH OFDM_BPSK_Edge_1RB_Left_Mid_CH

g Typs: Power (RMS)
Au|Hokd: 100100

Video BW 3.0 MHZ" Stop 37.000 GH|
‘Sweep 203 ms (80001 pts)

5 Marker Table

Function Function Width Function Vaiue Mode Trace Funclicn Functian Wi Function Value
dBm L — f 3 - B
15 dbm
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